



Pos	Part Number	Description	Additional Text	Quantity
1	94814069002	SPEEDOMETER		1.00
2	94514060010	PIN SPIGOT		2.00
3	94614060000	BRACKET SPEEDOMETER		1.00
5	J900000501002	SCREW TRUSS-M5X0.8XL 10XBLACK		2.00
6	J650002001100	GROMMET		2.00
8	J900000601601	screw m6x1		1.00
12	21011066000	ADV. 390 IGNITION SWITCH		1.00
13	J900000601601	screw m6x1		2.00
14	94507050033	Seat lock preass.		1.00
15	J025060183	HH COLLAR SCREW M6X18 SW10		2.00
16	90107050151	PLATE SEAT LOCK		1.00
17	90107050051	seat lock mounting plate		1.00
18	94611066044	LOCK 3 IN 1 WITHOUT CAP EVP		1.00
19	90111067100	BLANK KEY 125/200 DUKE		0.00
19	90111067000	KEY		1.00
21	90107050050	SEAT LOCK		1.00
22	94511068000	COVER SWITCH IGNITION		1.00